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JERPRL K JERF LR A=) W HE /AR 110 H 1
AN 159*7 5TW145W0 15 202546 H 11 H
2K kg A5 b e 1 PE H
90 EK AR 3k 219.1*6.35 Q 264 202547 H 23 H
15 ] C Si p \ Cr | Ni Nb Cu Mo v Ti | CEQA | CrVA
JE G4 5 B 5TW145W0 0.13 10.26 | 1.04 | 0.008 | 0.0 0.14 | 0.06 0 0.02 0.01 0 0 0.34
P J I LS R
JR RS Joi 5 468 322 41 -50°C
7Y-2025-07-025 473 319 39.5 47/66/43=52
Elbow BW 90° LR NPS8" Sch20 (219.1X6.35) ASME B16.9 gﬁ BEAL 3 AN (1) BEAL 3 AN (2) BEAL 3 NSEMME (3D
Weight: 15.96 kg ASME B16.9-2018
) Metric Units 9[»’[%
S08= | = 219.1 218.5/219/218.5 | 218.5/218.5/218.5 | 218/219/218.5
% W
g . 6.35 6.7/6.5/6.5 | 6.9/6.8/6.7 | 7/6.9/6.9
i L B
305 304.45/305.45 | 305.45/304.45 | 305.45/304.45
305« 2a0s jﬂz I:l
37.5 36.5 | 38 | 37
219.1% ‘ $E ﬁﬁg
o 16.5 115/114/105 | 104/104/107 | 115/106/112
\E/:tll;:: gﬁ:f:ir:a: 0.329771 m? PMI/Mn 3 5 i
riemelSurface e SR 1.01/1.23/1.04 6.8/6.2/6.8 6.7/6.7/6.9 6.7/6.9/7
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Inspection Report
LR 3K K25 BHE
Sample name Elbow Inspection type Client
RAL AL ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE AL A IE A BR 22 )
bk : FE AR LT
Spectifeation Sample condition Intact
i WPL6 X42/L.290 5 BERS 2025-07-025
Steel grade Consigned paper No.
pe B o 1
W14
Heat No. AW Sample Qty. 1Piece
Ji.ﬁﬁ H . ' %ﬁ‘}\ .Eﬁfk‘r’
Delivery date Delivering person Qingyu Meng
LJSZ.#—' H#¥ 20250706 'Wﬁ)\ Iz
Receiving date Receiving person Yunchao Sun
ﬁi%.l_l é 2025-07-10 sz M 2025-07-14
Inspection date Sending date

ZY-086 fhL 42 il B 7 EAR R ML

& Sk . .
Adosts Electronic universal testing machine
f)p lont ZY-032 $248 R 58 Wl Pendulum Impact Testing Machine
Squipmen ZY-088 phitiik 36 ik 1 Low Temp. Device for Impact Test
*ﬁ%bﬁm GB/T228.1-2021 GB/T229-2020
Inspection standard
I 45 R

Inspection result

AR DU 4 TU See report page 4
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chinese version will prevail.
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Inspection Report

Inspectiof@fesul

LREY 3K HR A3 THE
Sample name Elbow Inspection type Client
RAL L ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE AL A IE A R 22 )
bk : FE AR
Spectifeation Sample condition
TR WPL6 X42/1.290 i
Steel grade Consigned paper No.
fpr L £ ke L
k= SRS FE S BUR .
Heat No. Sample Qty. 1Piece
Ji.FﬁLIRH . ' Li'ﬁfl\ ’ .ﬁﬁ))w'
Delivery date Delivering person Qingyu Meng
1341 S
LJ&Z.#—'LI%] S075:07-05 Izt
Receiving date Yunchao Sun
ﬁ% B# 2025-07-10 2025-07-14
Inspection date
i e
Adf)puon ZY-032 $34 Jl. Pendulum Impact Testing Machine
equipment Sl R TG ;
Y-088 PRtk B iF X Low Temp. Device for Impact Test
*ﬁ.%*m& GB/T228.1-2021 GB/T229-2020
Inspection standard
54

AR DU 4 TU See report page 4

%7 Remark

Fp SRR SRR SIS LA R SRR Ay v
In case of discrepancies between English version and Chinese version, the

chinese version will prevail.
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L g I < R B ORL BB R AR 4 ) ZY-2025-07-025
ARG Tensile test
WFE RS - ” —
" 5 HURE T 1) ) ) Jee R 3R i i 2
A Sampli SEMPIESZE | yield Srength | Tensile Strength | Elongai
amplin,
Lab. No. di P‘ £ JEHE Thickness l': [\:[e;g er:‘leM;eng Aongatgn
1rection mm
X G Widih oES) m(MPa) i
] AT Rectangle
7-029
Longitudinal 6.82X38 219 43 %5
2 PPk 5 Impact test
WS AT fi e
Kage BURET B R RS Absorbed energy  KVg LR
Sampli i ]
Lab. No. df_lmpl_mg Sa’("l’Ie ;'Ze Templzrature
rection mm S
1 2 3 Py
Averag
M
7-029 . m 5X10X55 47 66 43 52 -50
Longitudinal

LR

End of report
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N ~ ~
B g = & B = if BB P ENT TR R ER B K 54 114003
2 W KM E R (A 5] AA E Angang Production Area,Tiexi District,Anshan City,
Angang Steel Company Limited Liaoning Province,China
INSPECTION CERTIELCATE Tel 400-688-0898 Fax 0412-6728486
HE SRBRBERATARB EERNE FR % 1T % 2 W
Manufacturer: General Heavy Section Mill Seamless Pipe Plant of ANSTEEL
TTHREBAL ) Ry 5 =B B it Bkg/m IERBES
B)uyer FRAE (X)) HEARAT Pruouduct Line pipe Calculated V\?eight 26.24 Certificate No. W02505170013
s S g = S Ao SRR AR .
Consignee ANEEHRERAE EFERES Centract No: W2550007010 Pipe-end Describe sk
BRBIR ) = BERTS e HIERS = RHEER
Customer FRALE (XF) PHEARAS Delivery Condition EX License No Product Specification Levels PSL-2
Y = MHES FEBH BRRS
Specification GB/T 9711-2023 API SPEC SL(546/%) Steel Grade Date of Delivery 20250517 In;Lol No
A% " HETE TaEEL 5 ST S MEs
Dimensions 159+7 Process of Ma;vufacture Hot Finished B EEFTTIERS @ TS 2710190-2026 Purchase No.
1L 5545 Chemical Composition (%)
£ s 1 C Si Mn P S T Nb Cr Ni Cu B Mo F10 Ceq
B *
B e Bake 1 Length Weight RsE -2 110 -2f10 -2]10 -3J10 -3J10 -2]10 -2J10 -2]10 -2f10 -2]10 -2]10 -3J10 -2]10 -2]10 -2
BE Batch No Heat No. | Bundles Pieces Standard 4 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0
range
mm mt W2 ﬁaji 20 40 120 25 15 3 3 2 15 10 20 ik 10 6 43
1 | 5TW145W01000 [5TWI145W0 1 11950 0. 0 13 6 104 8 L5} 0 0 0 14 6 0 1 0 34
2 | 5TWI145W01000 [5TW145W0 2 1 12250 6.84 0 13 6 104 8 13 0 0 0 14 6 0 il 0 34
3 | 5TWI45W01000 [STWI145W0 1 13 27 100 10 2 0 0 0 11 5 0 1 0 33
4| 5TW145W01000 [5TW145W0 i1 13 26 100 10 3 0 0 0 11 5 0 1 0 32
5 | 5TWI46W01000 [STWI146WO0 1 8 1195 .585 0 14 25 10 11 3 0 0 0 9 4 2 0 1 0 83
6 | 5TWI46W01000 [5TWI146W0 16 12 5.245 0 — |1 102 M AR 0 0 0 S 4 0 1 0 33
7| 5TWI46W01000 [STWI146WO0 1 IBNJ"14/ 00 110 3 0 0 0 11\/ o 2 0 1 0 33,
8 | 5TWI146W01000 [5TWI146W0 il 13 " 726 —95— Y& L 0 0 0 11 = ) 0 1 0 3!
=3 [} 47 9323
fLfRR B Tensile Test R IR SImpact Test -
= A % Hardness Test
- FJ- R~FSample Type-Size(mm)/BR#%77 [EOrientation/4xEEGauge Length(mm) N m!‘?Temperature(C")/li}iRrjl‘esnllzaet(‘gw?'n) o
= i rdard T 5=252410=5073\F1/50 AIVIO
T S RS range =
No.| BahNo | HeatNo. P B LS W REL B EE () 518 () YL %) REES
RS JEIBEEYS/TS A RCEREL() Absorb Energy Average Shear Area SurFace Hardness
Rt0.5
415 245 24
655 450 093 265
1 | 5TWI45W01000 [STWI45W0 468 32 0.69 41 149.1/152.4715771577/150.2/149.1/150.2/157/147.5/149.1/143.9/140.8
2 | 5TWI46W01000 [STWI146WO0 467 31 0.68 425 154171577162 47/154.7/7151.9/155.3/161.2/163/160.6/157.5/154.1/149.7
T Non-Destructive TestOZ xeach pipe)
RRAE BN5 % BRER TR B R T Elongrudinall N 208 "N type notch) TEM Transverse( N Z078 "N type notch) 73 Falaminar(FJ& 7T 1at bottom Nole) T R Rosult
Position NDT Methods Acceptance Levels MPI Sensitivity Test Panel FracExternal Surface TR<Internal Surtace SRR External Surface TR==Internal Surface TR~TSize 78 = RCoverage® SHEPRE
B #PIPE BODY TREL N125 40+0.5+0.87 40~0.5-0.87 40+0.5+0.87 40+0.5+0.87 X
EmPIPE END b 4 40+0.5+0.87 40+<0.5+0.87 40+0.5+0.87 40+0.5+0.87 e
JKIE R S Hydtostatic Test | I Residual Magnetic I TE R BeHlattening Test RJ=Coating TR s Sion
Y ~ Y
WY EN Hydrostatic MPa l 129 I #2 &A1) Duration S I 5 I I A\\ ,'6% YH\‘
*1 LAY @ 0--fBMKAS) Heat Analysis, 4 Product Anal Ff . PEAEERR $¥11§Tensule&lmpact&Hardness Test Sample Location : &i#Pipe End  W1--I2i$E & Theoretical Weight, W2--SEfRERActy,
SE¥E Notes HEERIR  #IP it PEEL, %ﬂ Figlas PQFFEKH%%IL%&RW s R @' A
1. F10 = Nb+V ; 2. Ceq=C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15, o=\
5 T
E EAREGIHSSEAARWERRTE, BEATEAREFREARHAE, Fﬁm@%ﬁ &y )~)
ol
I ik s . e N 3 Cus% rfd?aﬁy r RER] A
488 A= @ER LRERIENER, HERFEER, BIER, SHANSREXEHR, B5RATKER. ey 6 I LN A QualiyManfger
Description We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with requirements of the above material specification. If you have any questions, please contact ou
CHRAY- ¥
A & 31
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Z WK HFRXI
Angang Steel Company Limited

PETTEBRUTSRAREN X #f4% 114003
Angang Production Area,Tiexi District,Anshan City,
Liaoning Province,China

Tel 400-688-0898 Fax 0412-6728486

& SRRBERASAEE ERNE FR % 2 7 # 2 W
Manufacturer: General Heavy Section Mill Seamless Pipe Plant of ANSTEEL
B ) A = @B BLE it H&Hkg/m EPRBHES
BJUyef PRHAE (R) PEARAT Prn;ducl Line pipe Calculated Weight 26.24 Certificate No. W02505170013
W BE B Doy = He BRRES FRAR 3
Consignee RMEEERERAS EFERES ConbattNa W2550007010 Pipe-and Dascribe ES
BRAR ) &Y = ZHRTS X HITIERS 7= RIS ER
Customer FRAE (XiF) HEHRAT Delivery Condition EX License No. Product Specification Levels PSL-2
R = MHES FRBEH AR S
Specification GB/T 9711-2023 API SPEC 5L(5464R) Steel Grade L22g/BN Date of Delivery 20250517 Ins.Lot.No
AR ¥ ST P, o AT S HEs
Dimensions Ao Process of Manufacture Hot Fi less AL AL PITTIER S @ [312710190+2026 Purchase No.
{LZF /5 Chemical Composition (%)
K S8 o I C S Mn P 5] Ti Nb Cr NI Cu B Mo F10 Ceq
El apegs P " = Length Weight RS |10 210 210 210 -3[10 310 -2 |10 -2]10 210 2|10 -2]10 -2 |10 -3[10 2|10 2|10 -2
No Batch No HeatNo. | Bundles | Pieces Sancerd B 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0
range mi
mm mt W2 M 20 40 120 25 15 3 3 2 15 10 20 dl 10 6 43
1] 5TWI145W01000 [5TWI45W0 i 11950 0.645 0 13 26 104 8 5 0 0 0 14 [ 2 0 1 0 34
2 | 5TWI145W01000 [5TWI45W0 2 21 12250 6. 0 13 26 104 8 bi 0 0 0 14 6 2 0 1 0 34
3 | 5TWI145W01000 [5TWI145W0 i 13 27 100 10 2 0 0 0 11 5 2 0 1 0 33
4| 5TW145W01000 [5TW145W0! 1 13 26 100 10 g 0 0 0 11 5 2 0 1 0 82
5 | 5TW146W01000 [5TWI146WO0 1 8 11950 2.585 0 14 Z5 102 11 3 0 0 0 9 4 2 0 1 0 33
6 | 5TWI146W01000 [5TWI146WO0 2 16 12250 5.245 0 14 'Y 102, 11, <IN 0 0 0 9 -4 2 0 1 0 83
7 | STWIZGWOI000 [5TWI46W0 i i AV A /B 0 il 0 111 5 2 0 1 0 33
8 | 5TW146WO0I000 [STW146WO0! i & N IVESSBE 74 0 0 0 11> 5 2 0 it 0 32
il 6 4 15.323 |
RS Tensile Test TR B R Impact Test
i s — T BT [eOner 8 E iR Hardness Test
AEKAY - R<FSampl. e(mm)/BURE 7 [5]Orientation/#REEGauge Length(mm) /ﬁﬂﬁmi‘;gﬁ][ggraltyg;(c /@&R%‘egl[zaet(‘%% S
bR AESEE
& e T 5=254,10=50/3 /50 VIO
= £ S RS range RIRBEYS
| Bachfo Heat No. il " Rk RUEER () T8 () BYILL( %) EREE
JESRELYS/TS RFCEREL®) Absorb Energy Average Shear Area SurFace Hardness
&/[\min 7
max 0.93 265
]
T H% W Non-Destructive Test(i% seach pipe)
RN E W5 BTRER TR B e ZRalLongrtudinall N 2278 "N type notch) T&la Transverse( N 2078 "N type notch) 73 J= Laminar CFJ 7L 1at bottom hole) &35 BResult
Position NDT Methods Acceptance Levels MPI Sensitivity Test Panel JRREXternal Surtace TR Internal Surface JRREXiernal Surace TR Intemal Surface RN Size ERCoverageh | ki
B14PIPE BODY L NI2.5 40+0.5+0.87 40+0.5+0.87 40+0.5+0.87 40+0.5-0.87 =R
EImPIPE END B 4 40+0.5+0.87 40+0.5+087 40+0.5+087 40+0.5+087 =R
IKIE R B Hydtostatic Test I FIResidual Magnetic I TE R R Hattening Test E=Coating %WS S|on
WY E N Hydrostatic MPa I 12.9 I F2[ERJJE) Duration S I 5 I I
RS © 0--JBHRALS) Heat Analysis, 1-7= 4> Product Analysis  Hufdi, ¢$ 5 BRI EL ﬁﬁ‘LETenswle&lmpact&Hardness Test Sample Location : &ifPipe End ~ W1--I2® B Theoretical Weight, W2--SZFRE £Acty ’Uj H /f
SERE Notes )‘?iﬁhﬁé%ﬁ"\ IR G REBRL, ’E’*] IR | POFREN M R4 el @
1. F10 = Nb+V ; 2. Ceq=C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15,
EE ERTEBIESSEALROERFNLE, EEATELREHRARUE R E
RS 1%
=, S e Custon¥er thd party r Qual o
_— KRB PRRASIBTIRY, HARFATR, HIEH. SANSEEXTE HERATHE, , R e i e
Description We hereby certify that material descnbed herein has been manufactured and tested with satisfactory results in accordance with requirements of the above material specification. If you have any questions, please contact ou
e \_/
A % 5
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